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REHLAT WL E BREARAF
Company
ZHEJIANG UKPACK PACKAGING CO,.LTD
Name
Hiuhk: WL AR 7 T AR T AR A 38 2K TR A ok X
TANGIJIAZHA VILLAGE,DITANG STREET YUYAO
Address

CITY,ZHEJIANG,CHINA 315490

PAUT AR A A Bkt 5 B i FE R AR BN

The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client < %
Bk 45 B R A iﬁ@
Sample Name All PP Monomaterial Airless pump bottle &g
s UKAB6. UKAL9. UKAOG e 1
Type UKAGB6. UKA19. UKA06 22
P 20 H 9 2023.12.13 ﬁ?ﬁ’-ﬁ?
Sample Received Date Dec. 13, 2023
FE e A H HA 2023.12.13-2023.12.22

Dec. 13, 2023-Dec. 22, 2023

Testing Period

g Zt B 2023.12.22
(U / - 7 Date Dec. 22, 2023
SN
Signatory No.RSEAOF378D

nspection & Testing Services

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700
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R ER
Test Requested
5 WA H
No. Test Item
T B
Density
. S E B S
Component quantitative simple analysis

KGR : HS 05200,
Test Result(s): Please refer to the following pages.
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WA
Tested Sample(s)
FRHwS FEmAATR FEmHR Mm-S
Sample No. Sample Name Sample Description Type
. s UKAGB6. UKA19
B—M AT 47 B [ 4 T
A2230655425101002 | All PP Monomaterial | Semi transparent X
. . UKA66. UKA19
Airless pump bottle solid
+ UKA06
WA AL E B A

Tested position photo(s) of sample

A2220584846101002- % ity £/ Finish product

Hotline:400-6788-333  www.cti-cert.com
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WA 1. BE
Test Item1: Density

=

MR B %& Test Equipment:

% 4 713L 9 I
Page 4 of 9

BHBHR

Equipment Name

T
Model

AT

Electronic scales

ML204T

11 %4 Environmental Conditions:
IE 2322°C; #BE: 5035%RH
Temperature: 2322°C;  Humidity: 5045%RH
FARUE Test Standard:

GB/T 1033.1-2008 /5% A

GB/T 1033.1-2008 Method A

MR Test Condition:

M7k RBHE

Test method: Impregnation method

=B W &K

Impregnation liquid: Distillated water

MRLE R Test Result(s)

Tes, T

Al

RS 5
Sample No. No.

HE
Density
(g/cm?)

1.000

A2220584846101002

1.000

0.999

SEME Ave.

1.000
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6. MM F Test Photo:
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GTI TR ﬁg.‘i:i‘ 0 l 213 14 15 16 17
10 10
WX AT Before test M5 After the test
M Test-in-process
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Test Item2: Component quantitative simple analysis

1. PR B Test Equipment:

% 6 ji3k 9 It
Page 6 of 9

BB B 5
Equipment Name Model
< TR A (GCMS)
wﬂ‘ﬁémﬂmﬂ?ﬁﬂﬂ& QP-ZO].OP'US
Gas chromatography-mass spectrometer
H B AR LA (FTIRD e
Fourier transform spectrometer (FTIR)
7e AT A
. éﬁ?ﬂﬁ%% X ([?SC) DSC214
Differential Scanning Calorimeter (DSC)
Pl T (TGA
%%ﬁf)ﬂx.( GA) ooy
Thermal Gravimetric Analyzer
\ M
ﬁ_j o %¥_%$ MS105DU
Electronic Analytical Balance
RN Sx24-10N

Box type resistance furnace

2. WA Test Standard: GB/T 6040-2019, GB/T 9722-2006, GB/T 9345.1-2008,

ISO 11358-1:2022

3. MRS R Test Result(s)

5% R (wWt%
Component CAS No. Conter(li((wt.o)/z))))
RN (PP

Polyprop};Téne )(PP) 9003-07-0 %
YTl /
Alkane oil

Rk K 1 7 , .

Amide lubricant

e L B S A=l /

Hindered phenolic antioxidants

vw.cti-cert.com  E-mail:info@ Complaint call:0755-33681700  Complaint E-mail

:complaint@cti-cert.com
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FE & Main spectrograms:
1FEd FTIR & FTIR Spectrum of Sample

T HIL9
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2. Bt AR FTIR /RK L& FTIR Representative Spectrum of Separation Process
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3.GC-MS TIC & GC-MS TIC Diagram
- TIC
663, 759 ; f
< - E ; 5 | Y | !
| |
J i || H A |
IOI. 0 I Zd. 0 I BOI. 0 34. 0}

# ARG EBIES R MR, 2. Rl NE R EER . AL REEREE A
Remark:The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

FH
Statement:
LA IR 5 o N7, <L 5 Rk 5 W4 5 o8l

This report is considered invalid without approved signature, special seal and the seal on the

perforation;

20 SRR AR Bl R R, FERE RO RS 15T, CTI AR SEH RS,
The sample(s) and sample information was/were provided by the client who should be
responsible for the authenticity which CTI hasn't verified;

B AR AN £ RANOS B2 PN ot A7 T
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. K% CTI BHEIFE, A HARE.

Without written approval of CTI, this report can't be reproduced except in full;

540 R 5 PSS N R S PO AR ZE R, BLh SO HES
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.

*kk j:l?i )ﬂzl: él:‘:l: ;E *kk

*** End of Report ***
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Sample Information of Same Materials

PAR R A5 B % P SR FIA B ORAEAS UE R R — A4 BRAE i SEAG 3 06 IE LSRR AN R $H

The following sample information as the same material sample is certified by the customer to
provide the Same Material Guarantee Certificate, and the laboratory is not responsible for its

authenticity.
FER AR B 5 R
Sample Name Model Materials
B—M AT
All PP Monomaterial Airless UKAG6. UKA19 . UKAO06 PP i
pump bottle E

[E4t R EE BB A Sample photos of the same material
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